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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.16 9.89 14.55 19.42
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.29 5.34 10.38 10.32 15.36 15.32 20.53 20.56
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.21 5.28 10.20 10.32 15.38 15.29 20.36 20.50
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seanran as. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.50 8.98 13.46 17.99
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.52 4.56 9.34 9.33 14.15 14.17 19.00 19.08
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.52 4.53 9.31 9.35 14.19 14.14 19.02 19.10
TEL : 886-3-327-3456 Page Number : A10-8 of 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum
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seanran as. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
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seanran as. FCC RADIO TEST REPORT Report No. : FG440146C

FR1 n26 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n26 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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eeFCC RADIO TEST REPORT Report No. : FG440146C

SPORTON LAB.

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Middle Channel

Ref Level 0.00dBm Offset 230 dB Mode Auto Sweep SGL
Count 100/100
1 Spurious Emissi
Limit Checl PASS
Line _SPUR(OUS_LINE_ABS_0q2 PASS
-10 dBm i
| SPURIOUS_LINE |ABS_002
-20 dBm
30 dBm
-40 dBm
IORPR . e
-50 dBm r = ——
70 dBm
-80 dBm
90 dBm
30.0 MHz 48005 pts 897.0 MHz/ 9.0 GHz
2 Result Summary
30.000 MHz 814.000 MHz 100.000 kHz 35.77079 MHz -56.50 dBm -43.50 dB
849.000 MHz 1.000 GHz 100.000 kHz 967.82617 MHz -59.32 dBm -46.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.989 38 GHz -46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99180 GHz -43.28 dBm -30..
7.000 GHz 9.000 GHz 1.000 MHz 7.49931 GHz -42.58 dBm -29.58 dB

. 2024-0528
Ready [N 5 Ae

2. 2508 2N 0= /28/2004

TEL : 886-3-327-3456 Page Number 1 A10-13 of 14
FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0025
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0002 PASS
-10 Normal Voltage 0.0045
-20 Normal Voltage 0.0003
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note: Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A10-14 of 14

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30

Peak-to-Average Ratio

Mode FR1 n30/ 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.10 4.74 5.98 6.40 PASS
Mode FR1 n30/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.80 PASS
TEL : 886-3-327-3456 Page Number : All-1 of 27

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 dBn ffset

23045 = AnBW 10 MHz

e G E oG
1 CCDF CDF
- -
1E-
"
. 1 \
¥ 1
| |
TE-04- ‘\ TE-04-
| i
j
I \
‘
|
e i 3100 | | TR i
2 Result Summa Samples: 130000 2 Result Summs Samples: 130000 I
- 22.11 dBm. 26.50 dBm 4.39 dB 202 dB 342 dB 4,10 dB 4.32 = 21.60 dBm 26.52 dBm 4.92 dB 242 dB 4.14 4B 474 dB A,
01:03:10 AM 05/22/2024 01:03:29 AM 05/22/2024

64QAM

Ref Level 30,00 dBn ffset

2.30dB ® AnBW 10 MHz Ref Level 3000 aBm  Offset 23008 = AnBW 10 MHz
- are 3000 Meos Time 13 ms - 308 Mess Time 13ms
1 CCOF 15a view |1 ccoF 15 View
- IE
I
IE .
" 3
I §
1E04 + 1604 +
1
t |
i |
|
: T
\
\ |
CFEIN Mean Pwr + 20,00 d6 | | (G231 G Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_ms? dBm 26.86 dBm —519 d8 28248 5.04 g 5,98 db _5 18 =—zo.|s dBm 26.97 dBm 6.84 dB 25048 5.16 dB 640 d8 676 d8
03:03:48 A 05/22/2024 03:04:06 A 05/22/2024

Ref Level 30,00 dBn ffset
- an

3008 Mess Time 13 ms
1 CCDF

23045 = AnBW 10 MHz

——

1E04 e
|CF 2.31 GHz Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
-_mm dBm 26.36 dBm - 82748 3.02d8 5.36 b 504D 76698
03:04:27 A 05/22/2028

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.21 9.83
Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.25 5.32 10.49 10.36
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.67 5.37 10.88 10.34
TEL : 886-3-327-3456 Page Number : A11-3 of 27

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST

REPORT

Report No. : FG440146C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

01:02:23 AM 05/22/2024

230782 .
20480 oapy .35 a)
i1 16,896 dim A 5213000 MHz
e T R e
10 { +
J \
'
0 dbir 3
. N
9.104 dE L}
FEIEN 70001 pis T Span 10.0 WAz
. ] 4

FR1 n30/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

BB o - e

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3008 SWT 101 ms & VBW 300 kHz Mode Auto Sweep
i 316 otm WG 271 g
230732000 61 307289000
20 dim oapy 105 a8 [ | 20 dorm o2y assas
5352000 Mz 5.325 000 M
1113.254 dif 4112718 di
0 A o oy AP " RIS PRV TR FRNNY L PR TN
/ \ / \
/ \
0 dtr / .\ 0 dben
. \ N
1212745 b Y 1212282 diler %
20 dtim
|
|CF 2.31 GHz 10001 prs 0 MHz/_ |CF 2.31 GHz 10001 pts 0 MHz/

01:01:55 AM 05/22/2024

Span 10.0 MHz

01:00:38 AM 05/22/2024

Span 10.0 MHz

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

BB o - e

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

- an 3008 SWT 101 ms @ VBW 300kt Mode Auto Sweep - an 3009 SWT 101 ms @ VBW 300kz _Mode Auto swesp
1 Fraquency Swaep 3
i 3,06 dbm Wi 1677 dbm
2307 15 0006 307305000 Gz
20 dim oapy 13a [ | 20 dorm oapy o308}
670000 Mz 388000 Mz
1113.209 dBi
I e e o ™ EAY'S 10 T 9568 B 7 e
7 "‘\‘ S
/ / A
o dtr ! ‘.\ 0 dbe : .
n / \
H212751 dier / 7‘»,‘
H2-16.432 a8 i
20 diir / a
(FEIEN 0001 pis T (FEIEN 0001 pis O

01:00:12 AM 05/22/2024

Span 10.0 WAz

12:59:54 MM 05/22/2024

Span 10.0 WAz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz

12:54:49 BM 05/22/2024

- an 3009 SHT 10 ms @ VBW 1Mz Mede Auto Swesp
23088
20 dim o 0
e~
.MMN'\'\WMWW.\
0 !
/ |
| |
0.8 f \
2 8307 at i
30 a8
(FEIEN 0001 pis (T Soan
w .

FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Vi

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
= A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

12:55:17 MM 05/22/202%

12:56:34 MM 05/22/2024

W 3.44 am Wi 531
2308 73000 G 3047220061
20 do o2 22128 | |20 dom o2 57 a8
1048800 M 1036200 Mk
#1 13353 #1 13,407 deim
10 o i o L Aoy ein 10 Pt Y SO L, SV, --u"v\l
\ -‘
. / \ . / \
\
1212647 dbe LY 12 12583 gt
‘ M WWM .
CF 231 GHz 10001 pts 0 MHz/ Span iz || [CF 231 GHe. 10001 pts 0 MHz/ Span
w o L .

64QAM

256QAM

ultiView
Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Vi

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

230460800

20 dB 03 123 a8{ | | 20 o oy 2.8 a5}
10.87600 Mz 10.33500 Mz
" 11 13,306 dBm § P Y b © .
o e R e et L Y
0 dBer

-f,—

GFEIN 70001 pis 0 Mz

12:57:00 MM 05/22/2024

A |EEEEn

0001 pis

.0 MHz/

12:59:18 MM 05/22/2024

Span 20.0 WAz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG440146C

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.98
Mode FR1 n30 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 455 9.34 3.16
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.55 452 9.32 9.36
TEL : 886-3-327-3456 Page Number : A11-6 of 27

FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
- an SwT
h

1.01 ms ® VBW 300kt Mode Auto Sweep

CFE 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 2308881 GHz 16.89 dBm Occ Bw 4496490133 MHz

m 1 23077442 GHz 11.35 dim Oce Bw Centroid 2309992419 GHz

i 1 23122407 GHe 1081 d8m Oce B Freq Offset 7.580 709712 kHe.

01:02:49 AM 05/22/2024

-

FR1 n30/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
SWT 101 ms = VBW 300ktz _Mode Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
- SWT 1,01 ms = VBW 300 kHz

Mods Auto Sweep

01:01:30 AM 05/22/2024

01:01:04 AM 05/22/2024

WAL 1305 abm Wil 1381 abm
2308212006 2309121 00 6
» »
o S RN I . SN WP [ W,
7 ¥
0. 0. T
\ \
\ T,
ol g L
FEE 001 prs O W/ Span 10.0 Wiz || [GF 231 GHe 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 2308212 GHz 13.05 dBm Oce B 8525428255 MHz M 1 2309121 GHz 1351 dém Oce B 450028544 MHz
n 1 23077267 Gz 7.73 dbm Occ B Centroid 2309991439 GHz n 1 230769766z 659 dim Occ B Centroid 2309972 66 Gz
n i 23122542 Ghe 669 dim O B Freq Offset 8561000326 kHz n i 23122477 Gte 7,64 dm Occ B Freq Offset 27,340 185 83 kHz

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

12:59:47 MM 05/22/202%

12:59:20 MM 05/22/2024

- 3000 SWT 101 ms © VBW 300 kHz _Mode Auto Sweep = an 3000 SWT 101 ms ® VBW 300kt Mode Auto swep
Bandwidth Bandwidth
[ ] 321 i [ ] 4 st
231163800 GHs 231015000 G4z
0 - 0
. S V.S = 10 7 - = =
o . o
-. r Ml # ™
APy Sy
9 B
G231 GHe 1001 pts 0 MHz/ Span 10.0 MHz | | [CF231 GHe 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 2.3118638 GHz 13.21 dBm Oce B 4553622928 MHz M1 1 231015 GHz 9.24 dBm Qce Bu 452683194 MHz
n 1 23077035 6Ha 495 dim Oce B Centroid 2309980 34 GHz n 1 23077211 GHa 359 dbm Occ B Centroid 2.309984 559 GHz
n 1 23122572 GHz 619 dim Oce B Freq Offset 19,659 797 772 kHz n 1 2312248 Ghz 318 dBm Ot B Fren Offset 15441077 714 kHz
i NN & weiog . EERENREER ~

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
308 SWT 101 ms = VBW
Bandwidth

Mtz Mode Auto Swesp

12:54:24 AM 05/22/2024

.“Wl"/ ‘4"; 1\ n"!]l
e T,
LT
_ AT )
R L [Ty
n W,
CFEI Tt S Sz
2 Mok T
[ 1 2307542 GHz 17.61 dBm Oce iw 8.982986023 MHz
N : 2305301 G T dim D Contoid 2309792 515 Gl
o H 2514280 Gt 115tdtm O freq Offter 207 184 767 36 ke
mmm .

FR1 n30/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz
= an 3008 SWT 101 ms = VBW
1 Oceupiad Bandwidth

Mtz Mode Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

= an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep

1 Oceupiad Bandwidth

2 Marker Table

o I o -
LA
\ el
T TR RN
Nm A N
Hirs Heg , {L‘l'lp ™
L ™ ,.NI\ A
| o 0l "\‘I‘;lw‘.\ A | X
0t ¥ ey
nur\ﬂ : L,
TH]
i
Vo b duea
(FEIT 001 prx [T Span 20.0 Mz || (GF231 GHe 001 prs ] Span 20.0 Wiz

2 Marker Table

M 1 2.305684 GHz 1328 dBm Occ Bw 9.345799613 MHz M 1 2.306863 GHz 18.41 dBm Oce B 3.161 670981 MHz
m 1 23053002 GHz 9.33 dim Occ B Centroid 2309971624 GHz m 1 23052161 GHz 821 diim Occ B Gentroid 2306796918 GHz
n 1 2314647 GHz 634 dm Oce B Frieq Offset -26.375979 203 kHz n 1 23083778 GHz 145 dbm Oce Biw Freq Offset -3.203 081554 MHz

12:55:43 MM 05/22/2024

12:56:09 MM 05/22/2024

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 23048 = RBW 200 kHz
- 3005 SWT_1.01 ms ® VBW
| Occupied Bandwidth

Mtz Mode Auto Swesp

tiVie Spactrum

RefLevel 30,00 dBm  Offset 23048 = RBW 200 kHz
- 3005 SWT_1.01 ms ® VBW
| Occupied Bandwidth

Mtz Mode Auto Sweep

2309081 0.6tz
- »
0 A P - o S N .
o, f o £ T
/ \ |
/ A\ / 3
| ‘w_; / i
Al /
N \
iy " pfur Y
W e
W o
FEE 001 prs O W/ Span 20.0 Wiz || [GF 231 GHe 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 23095 GHz 1337 dBm Oce B 9.323193674 MHz M i 2309061 GHz 1027 dém Oce B 9.363 000913 MHz
n 1 2305306 3 6tz 874 dim Occ B Centroid 2,303 967 508 GHe n 1 2305 294 Gz 445 dim Gec B Gentroid 2308975521 GHe
n 1 23146295 GHz B01 dém O B Freq Oifset -32.091 911 554 kHz n 1 2314657 Gz 618 dbm Occ B Freq Oifset 24478590124 kHz

12:57:25 MM 05/22/2024

12:57:53 MM 05/22/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Conducted Band Edge

FR1 n30 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 230 0B Mode Sweep saL RefLevel 30,00 dim  Offset 230.dB Made Sweep saL
Count 10100 Count 100/100
1 Spurious Emissions
Limit Chesk P Limit Check °
20 dBkineSPURIOSANEABS- 2 A 20 db g '|
il
o B l‘
20 b
i .
SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS 002
= a0 apm
L) na )
I N - " - S — | e T e S—
had |
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270 GHz 2288 GHz 1.000 MHz 2.27401 GHz 2270 GHz 2.288 GHz 1.000 Mz 2.27045 GHz -56.02 dBm -16.02d8
2.288 GHz 2292 GHz 1.000 MHz 2.29174 GHz 2288 GHz 2292 GHz 1.000 MHz 2.28889 GHz
2.292 GHe 2.296 GHz 1.000 MHz 229586 GHz 2292 GHz 2.296 GHz 1.000 MHz 2.29515 GHz
2296 GHz 2300 GHz 1.000 Mz 2.29815 GHz 2296 GHz 2300 GHz 1.000 MHz 229919 GHz
2.300 GHz 2.304 GHz 1.000 MHz 2.30287 GHz 2,300 GHz 2.309 GHz 1.000 MHz 2.30610 GHz
2.304 GHz 2305 GHz 50.000 kHz 2.30498 GHz 2,309 GHz 2310GHz S50.000 kHz 2.30998 GHz
2,305 GHr 2310GHz 100,000 kHz 230529 GHz 2310GHz 2315GHz 100,000 kHz 231464 GHz
2310GHz 2311 GHe 50,000 kHz 231003 GHz 2315 GHz 2316 GHz 50.000 kHz 231501 GHz
2311 GHz 2330 GHz 1.000 MHz 231149 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31665 GHz
2320 GHz 2324GHz 1.000 MHz 232038 GHz 2.320 GHz 2.324GHz 1.000 MHz 32014 GHz
2324 GHr 2328 GHz 1,000 MHz 232410 GHz 2324 GHz 3328 GHz 1.000 MHz 232402 GHz
2328 GHr 2337 GHe 1.000 MHz 232804 GHz 2328 GHz 2337 GHz 1.000 MHz 232813 GHz
2337 GHz 2341 GHz 1000 MHz 233714 GHz 2337 GHe 2341 CHe. 1,000 MHz 233757 GHz

134 MM 05/21/2024

09:13:20 AM  05/21/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A11-9 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.30 i

B Mode Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 230 di

'] Mode Sweep

6L

Count 100/100

1 Spurious Emissions

Limit Cheei Phss Limit Chee
20 dBkineSPURIOSANEABS- 2 ahes- 20 di g
e
o I i B
20 4B | | .
d !
RIOUS_LINE | ABS_002 e 1 ”"\L SPURIOUS,_LINE |ABS 002
- y a0 apm —
e v )

CF 2.3055 GHz. 7013 pts. 1 Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa

2.270 GHz 2.288 GHz 1.000 Mitz 227062 GHz -56.14 dBm -16.14 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27116 GHz -56.11 dBrm -16.11 dB

2288 GHz 2292 GHz 1,000 MHz 2.291 70 GHz -55.90 dBm -18.90 dB 2288 GHz 2292 GHz 1.000 MHz 229131 GHz

2.292 GHe 2.296 GHz 1.000 MHz 229582 GHz -53.21 dBm 2221 dB 2.292 GHz 2.296 GHz 1,000 MHz 229586 GHz

2,296 GHz 2300 GHz 1.000 Mz 2.29931 GHz -43.16 dBm 1816 dB 2296 GHz 2300 GHz 1.000 MHz 2.29978 GHz

2300 GHz 2304 GHz 1000 MHz 30343 GHz -27.61 dBm 1461 dB 2300 GHz 2309 GHz 1.000 MHz 230851 GHz

2.304 GHz 2305 GHz 50.000 kHz 2.30497 GHz -26.26 dBm -13.26 dB 2,309 GHz 2.310GHz 50.000 kHz 2.30999 GHz

2305 GHz 2310 GHz 100,000 kHz 2.30878 GHz 7.67 dBm -2233dB 2310 GHz 2315 GHz 100,000 kHz 231119 GHz

2310 GHe 2311 GHe 50,000 kHz 231000 GHz -24.75 dBm -11.75 dB 2315 Gk 3316 GH 50.000 kH. 231500 GHz

2311 GHz 2320GHz 1.000 MHz 231176 GHz 28.89 dBm 15.80 d 2316cH 23206H; 1,000 Mis 231630 GHz

2320 GHz 2324GHz 1.000 MHz 232002 GHz -54.23 dBm -29.23dB 2.320 GHz 2.324GHz 1.000 MHz 2.32069 GHz

2324 GHr 2328 GHz 1,000 MHz 232426 GHz -55.74 dBm 2474 dB 2324 GHz 2328GHz 1,000 MHz 232406 GHz

238Gt 2337 GHiz 1.000 MHz 232801 GHz -56.06 dBm 19.06 dB 23286tz 2337GHe 1.000 Mtz 232840 GHz

2.337 GHz 2341 GHz 1000 MHz 233702 GHz -56.38 dBm -25.33dB 3377 CHs 33471 GHe 1.000 MHz 233718 GHz
09:06:11 AN 05/21/2024 09:12:57 AM  05/21/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 230 0B Mode Sweep saL RefLevel 30,00 dim  Offset 230.dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chee} PSS Limit Chee "
20 dBiine —SRUBOUS ANEABS- K2 ahes 20 db
o B
20 dBm b
SPURIOUS_LINE_ABS_002 f SPURIOUS_LINE_ABS 002
i a0 apm
M.U— d S T
CF 2.3055 GHz. 7013 pts. MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2288 GHz 1.000 MHz 227009 GHz 2.270GHz 2.288 GHz 1,000 MHz 2.27062 GHz -56.20 dBrm -16.20 dB
2288 GHz 2292 GHz 1.000 MHz 2.29190 GHz 2288 GHz 2292 GHz 1.000 MHz 2.29127 GHz -56.24 dBm -19.24 d8
2.292 GHe 2.296 GHz 1.000 MHz 229594 GHz 2292 GHz 2.296 GHz 1,000 Mitz 229531 GHz -55.89 dBm -24.89dB
2296 GHz 2300 GHz 1.000 Mz 2.29990 GHz 2296 GHz 2300 GHz 1.000 MHz 229994 GHz -55.40 dBm -30.40 di
2.300 GHz 2304 GHz 1.000 MHz 230339 GHz 2,300 GHz 2309 GHz 1.000 Mtz 2.30593 GHz -45.30 dBm -32.30 dB
2304 GHz 2305 GHz 50.000 kHz 30497 GHz 2,309 GHz 2310GHz 50.000 kHz 230997 GHz -53.30 dBm .30 dB
2,305 GHr 2310GHz 100,000 kHz 230533 GHz 2310GHz 2315GHz 100,000 kHz 231464 GHz 18.74 dBm -11.26 d8
2310GHz 2311 GHe 50,000 kHz 231060 GHz 2315 GHz 2316 GHz 50.000 kHz 2.31500 GHz 18.39 dBm -5.39 dB
2311 GHz 2320GHz 1.000 Miz 231122 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31606 GHz -31.62 dBm -18.62dB
2320 GHz 2324 GHz 1.000 MHz 232073 GHz 2.320 GHz 2.324GHz 1.000 MHz 02 Gl -45.38 dBm -2038 dB
2324 GHi 2328 GHe 1.000 Mz 232414 GHz 2324GH: 21328 GHz 1.000 MHz 232006 GHz -50.48 dBm -23.48 dB
2328GHz 2337 GHz 1.000 Miz 232840 GHz 2326 GHz 2337 GHz 1.000 MHz 32804 G -55.93 dBm -18.93 dB
2337 GHz 2.341 GHz 1.000 MHz 234043 GHz 2337 GHz 2341 GHz 1.000 MHz 2.33730 GHz 56.22 dBm 2522 dB
Ready Eananin| s .
09:06:56 AN 05/21/2024 09:13:43 AN 05/21/2024
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seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep saL RefLevel 3000 dBm Ofset 230 dB Mode Sweep sl
Count 100/100 Cownt 100/100
Limit ChecY PRSS
20 dBkineSPURIOSANEABS- 2 ahes-
o - B
\J‘ SPURIOUS_LINE_ABS 002
% = “awatim S —
- d

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa

2.270 GHz 2.288 GHz 1.000 Mitz 227045 GHz -56.14 dBm -16.14 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27348 GHz -56.14 dBrm -16.14.dB

2288 GHz 2292 GHz 1,000 MHz 2.29178 GHz ! 2288 GHz 2292 GHz 1.000 MHz 2.29103 GHz -56.24 dBm -19.24d8

2.292 GHe 2.296 GHz 1.000 MHz 2.29586 GHz 2.292 GHz 2.296 GHz 1,000 MHz 229598 GHz 55.50 dBm -24.60 dB

2296 GHz 2300 GHz 1.000 Mz 2.29998 GHz 2296 GHz 2300 GHz 1.000 MHz 229954 GHz -53.93 dBm -28.93 d8

2300 GHz 230 GHz 1.000 MHz 230386 GHz 2300 GHz 2309 GHz 1.000 MHz 2.30896 GHz -29.86 dBm -16.86 dB

2.304 GHz 2305 GHz 50.000 kHz 2.30499 GHz 2,309 GHz 2.310GHz 50.000 kHz 2.30998 GHz -25.75 dBm -12.75d8

2,305 GHr 2310GHz 100,000 kHz 230616 GHz 2310GHz 2315GHz 100,000 kHz 231177 GHz 6.77 dBm -3.23d8

2310GHz 2311 GHz 50,000 kHz 31000 GHz 2315 GHz 2316 GHz 50.000 kHz 231501 GHz -20.99 dBm -11.99d8

2311 Gz 2320GHz 1.000 Miz 231140 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31646 GHz -31.09 dBm -18.09 dB

2320 GHz 2324 GHz 1.000 MHz 232026 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32006 GHz -41.25 dBm -16.25d8

2324 GHz 2328GHz 1.000 Mt 2.32473 GHz 2324GHz 23228GHz 1.000 MHz 2.32402 GHz -53.59 dBm -22.59 dB

2328 GhHr 2337 GHe 1.000 MHz 232902 GHz 2326 GHz 2337 GHz 1.000 MHz 2.32849 GHz -56.06 dBm -19.06 dB

2337 GHz 2.341 GHz 1.000 MHz 233971 GHz 2337 GHz 2341 GHz 1.000 MHz 333702 GHz 56.12 dBm 2512 dB

= Resdy

08:07:18 AM  05/21/2024 09:14:05 A 05/21/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 230 0B Mode Sweep saL RefLevel 30,00 dim  Offset 230.dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chec¥ 5 Limit Che
20 dBiine —SRUBOUS ANEABS- K2 20 db
‘ 1
!
o B “
20 dBm Il b
[ H‘ |/ ﬂ SPURIOUS_LINE_ABS_002 1 l LL\
= H“ Luyr a0 apm H‘ 'J.u‘
e R “..r"l } ke
W
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270 GHz 1288 GHz 1.000 MHz 2.27116 GHz 04 dBm 2270 GHz 2.288 GHz 1.000 MHz 2.27062 GHz2 -56.22 dBm -16.22 dB
2.288 GHz 2292 GHz 1000 MHz 229170 GHz -55.95 dBm 2.288 GHz 2.292 GHz 1,000 MHz 229154 GHz -56.22 dBm -19.22dB
2.292 GHe 2.296 GHz 1.000 MHz 229590 GHz -58.35 dBm 2.292GHz 2.296 Gz 1,000 MHz 2.29543 GHz -55.86 dBm -24.86 dB
2296 GHz 2300 GHz 1.000 Mz 2.29982 GHz -49.17 dBm 2296 GHz 2300 GHz 1.000 MHz 229990 GHz -55.45 dBm -30.45 dB
2300 GHz 2304 GHz 1,000 Miz 230307 GHz -28.16 dBm 2300 GHz 2309 GHz 1,000 MHz 230583 GHz .
2.304 GHz 2305 GHz 50.000 kHz 30500 GHz -17.19 dBm 2,309 GHz 2310GHz 50.000 kHz 2.30998 GHz
2305 GHz 2310 GHz 100,000 kHz 230533 GHz 9.07 dBm 2310 GHz 2315 GHz 100.000 kHz 231465 GHz
2310 GHe 2311 GHe 50,000 kHz 231037 GHz -55.42 dBm 2315 Gk 3316 GH. 50.000 kH. 231500 GHz
2311 GHz 2320GHz 1.000 Miz 231149 GHz -48.27 dBm 2316.Hr 23206H; 1,000 Mis 2.31626 GHz
2320 GHz 2324GHz 1.000 MHz 232002 GHz -55.44 dBm 2320 GHz 2324 GHz 1.000 MHz 2.32006 GHz
2324 GHr 2328 GHz 1,000 MHz 232410 GHz -55.98 dBm 2346k 3328 GHz 1.000 MHz 232402 GHz
2328 GhHr 2337 GHe 1.000 Miz 232840 GHz -56.14 dBm 2328 GHz 2337 GHz 1.000 MHz 232876 GHz
2.337 GHz 2341 GHz 1000 MHz 233892 GHz 56.44 dBm 3377 CHs 33471 GHe 1.000 MHz 233753 GHz

05:08:03 AM  05/21/2024

09:14:50 AM 05/21/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep saL RefLevel 3000 dBm Ofset 230 dB Mode Sweep sl
Count 100/100 Cownt 100/100
Limit ChecY FRss
20 dBineSPURIOUSANEABS-I2 ahes-
et
o i i B
20 dBir | B
\_ T SPURIOUS LINE_ABS 002
- M -~ o .
T Sl s A .

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa: 2 Result Summa:
2270 GHz 2288 GHz 1.000 MHz 2271116 GHz -55.97 dBm -15.7 dB 2270 GHz 2.288 GHz 1.000 MHz 2.27062 GHz -56.20 dBm -16.20 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29150 GHz -55.39 dBm -18.39 dB 2088 GHz 2292 GHz 1.000 MHz 2.29186 GHz -55.78 dBm -18.78 dB
2.292 GHe 2.296 GHz 1.000 Mz 2.29578 GHz -52.56 dBm -21.56 dB 2.292 GHz 2.296 GHz 1,000 MHz 229598 GHz -53.43 dBm -22.43dB
2296 GHz 2300 GHz 1.000 Mz 2.29990 GHz .55 dBm -15.55 dB 2296 GHz 2300 GHz 1.000 Mz 2.29943 GHz -52.08 dBm -27.08 dB
2300 GHz 230 GHz 1.000 MHz 230390 GHz 2300 GHz 2309 GHz 1.000 MHz 230896 GHz -30.95 dBm -17.95d8
2.304 GHz 2305 GHz 50.000 kHz 2.30499 GHz 2,309 GHz 2.310GHz S50.000 kHz 2.30999 GHz -26.06 dBm -13.06 d8
2,305 GHr 2310GHz 100,000 kHz 230742 GHz 2310GHz 2315GHz 100,000 kHz 231243 GHz 6.30 dBm -23.70 d8
2310GHz 2311 GHe 50,000 kHz 31000 GHz 2315 GHz 2316 GHz 50.000 kHz 231503 GHz
2311 GHz 2330 GHz 1.000 MiHz 231108 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31610 GHz
2320 GHz 2324 GHz 1.000 MHz 232002 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32002 GHz
2324 GHy 2328 GHz 1.000 MHz 232402 GHz 2324GHz 2328GHz 1,000 MHz 232410 GHz
2328 GHe 2337 GHe 1.000 MHz 232831 GHz 2326 GHz 2337 GHz 1.000 MHz 232813 GHz
2337 GHz 2341 GHz 1000 MHz 233714 GHz 2337 GHa 2341 GHz. 1.000 MHz 233730 GHz

09:07:40 AM 05/21/2024 09:14:27 AM  05/21/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 230 0B Mode Sweep saL RefLevel 30,00 dim  Offset 230.dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chee} PRSS Limit Chee i
20 dBiine —SRUBOUS ANEABS- K2 Ahes 20 db 1
\ ‘
o B
i |
20 dBm i | b
SPURIOUS_LINE_ABS_002 ! ﬂ SPURIOUS_LINE_ABS_002 q
= | a0 apm
I R - m 1 R NS USRS | S N B R e 1 | |
i 7
CF 2.3055 GHz. 7013 pts. MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270 GHz 1288 GHz 1.000 MHz 2.27098 GHz -16.11 dB 2270 GHz 2.288 GHz 1.000 Wiz 2.27027 GHz2
2288 GHz 2292 GHz 1.000 MHz 229194 GHz -18.89 dB 2288 GHz 2292 GHz 1.000 MHz 229091 GHz
2.292 GHe 2.296 GHz 1.000 MHz 229586 GHz -23.14 dB 2.292GHz 2.296 Gz 1.000 MHz 229582 GHz
2.296 GHr 2,300 GHz 1.000 MHz 229994 GHz -24.16 dB 2,296 GHz 7300 GHz 1,000 MHz 29990 GHz
2,300 GHz 2304 GHz 1,000 Miz 230299 GHz -17.09 dB 2300 GHz 2309 GHz 1.000 MHz 230575 GHz
2,304 GHz 2305 GHz 50.000 kHz 2.30498 GHz 2309 GHz 2310GHz 50.000 kHz 896
2,305 GHr 2310GHz 100,000 kHz 230532 GHz 2310GHz 2315GHz 100,000 kHz 231467 GHz
2310GHz 2311 GHz 50000 kHz 231012 GHz 2315 GHz 2316 GHz 50.000 kHz 231500 GHz
2311 GHz 2330 GHz 1.000 MHz 231381 GHz 2316 GHz 2330 GHz 1.000 Mtz 2.31630 GHz
2320 GHz 2324GHz 1.000 MHz 232085 GHz 2.320 GHz 2.324GHz 1.000 MHz 32018 GHz
2324 GHr 2328 GHz 1,000 MHz 232402 GHz 2324GHz 2328 GHz 1,000 MHz 232406 GHz
2328 GHr 2337 GHe 1.000 MHz 232804 GHz 2328 GHz 2337 GHz 1.000 MHz 232822 G
2337 GHz 2.341 GHz 1.000 MHz 2.33730 GHz 2337 GHz 2341 GHz 1.000 MHz 233801 GHz2
09:08:25 AM  05/21/2024 09:18:13 A 05/21/2024

TEL : 886-3-327-3456
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seanran as. FCC RADIO TEST REPORT

Report No. : FG440146C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep saL
Count 100/100
Limit Chec PRss
20 dBime S RUROUSANEABS-0G2 frss

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep

6L

Count 100/100

SPURIOUS_LINE_ABS 002
< b

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 Mitz 227045 GHz -56.08 dBm -16.08 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27045 GHz -56.11 dBrm -16.11 dB
2288 GHz 2292 GHz 1.000 MHz 2.29190 GHz -56.00 dBm -19.00 dB 2.288 GHz 2.292 GHz 1.000 MHz 2.29111 GHz -56.32 dBm -19.32dB
2.292 GHe 2.296 GHz 1.000 MHz 229598 GHz -53.77 dBm -22.77 dB 2.292 GHz 2.296 GHz 1,000 MHz 229558 GHz -55.61 dBm 2461 dB
2296 GHz 2300 GHz 1.000 Mz 2.29994 GHz -42.29 dBm -17.29.dB 2296 GHz 2.300 GHz 1.000 Mz 229974 GHz -54.43 dBm -29.43 dB
2300 GHz 230 GHz 1.000 MHz 230398 GHz : 2300 GHz 2309 GHz 1.000 MHz 230869 GHz -30.27 dBm 17.27d8
2.304 GHz 2305 GHz 50.000 kHz 2.30498 GHz 2,309 GHz 2.310GHz 50.000 kHz 230999 GHz -28.45 dBm 15.45 dB
2,305 GHr 2310GHz 100,000 kHz 230774 GHz 2310GHz 2315GHz 100,000 kHz 231127 GHz 5.52 dBm -24.38 dB
2310GHz 2311 GHz 50,000 kHz 31002 GHz 2315 GHz 2316 GHz 50.000 kHz 231500 GHz -26.76 dBm -13.76 dB
2311 Gz 2320GHz 1.000 Miz 231122 GHz 2316 GHz 2330 GHz 1.000 MHz 2.31665 GHz -30.24 dBm -17.24dB
2320 GHz 2324 GHz 1.000 MHz 232006 GHz 2.320 GHz 2324 GHz 1.000 MHz 2.32002 GHz -42.24 dBm -17.24 dB
2324 GHz 2328GHz 1.000 Mt 2.32426 GHz 2324GHz 23228GHz 1.000 MHz 2.32402 GHz -54.05 dBm -23.05 dB
2328 GhHr 2337 GHe 1.000 MHz 232813 GHz 2326 GHz 2337 GHz 1.000 MHz 2.32849 GHz -55.89 dBm -18.89.dB
2337 GHz 2.341 GHz 1.000 MHz 233718 GHz 2337 GHz 2341 GHz 1.000 MHz 333765 GHz 56.36 dBm 25.36dB

< e —
05:08:48 AN 05/21/2024 09:18:35 AM  05/21/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG440146C

FR1 n30 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 d8

Mode Sweep

4 A 05/21/2024

s Reflevel 30.00dBm  Ofset 2.30 dB Made Sweep set
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chec¥ PRSS Limit Che
20 dBiine —SRUBOUS ANEABS- K2 ahes 20 db
o B
20 dBm b
SPURIOUS_LINE SPURIOUS_LINE_ABS_002 I
= a0 apm
I e . o _ - e Y N
CF 2.3055 GHz. Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. 7.1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2.270 GHz 2288 GHz 1.000 MHz 227116 GHz 6.19 dB 2.270GHz 2.288 GHz 1,000 MHz 2.27045 GHz -56.17 dBrm -16.17 dB
2288 GHz 2292 GHz 1.000 MHz 229198 GHz -19.28 dB 2288 GHz 2292 GHz 1.000 MHz 2.29004 GHz
2.292 GHe 2.296 GHz 1.000 MHz 229590 GHz -24.17 dB 2292 GHz 2.296 GHz 1.000 MHz 229519 GHz
2.296 GHr 2300 GHz 1.000 MHz 225952 GHz -27.41dB 2,296 GHz 7300 GHz 1,000 MHz 229978 GHz
2,300 GHz 2304 GHz 1.000 MHz 230382 GHz -2061 2,300 GHz 2309 GHz 1.000 MHz 2.30851 GHz
2.304 GHz 2305 GHz 50.000 kHz 30500 GHz -8.26 dB 2,309 GHz 2310GHz S50.000 kHz 2.30995 GHz
2305 GHz 2310 GHz 100,000 kHz 230533 GHz 14.38 dB 2310 GHz 2315 GHz 100,000 kHz 231468 GHz
2310GHz 2311 GHe 50,000 kHz 231002 GHz -47.34d8 2315GHz 2316 GHz 50.000 kHz 231501 GHz
2311 GHz 2320GHz 1.000 MHz 231149 GHz -39.15 dB 2316 GHz 2320 GHz 1.000 M 231673 GHz
2320 GHz 2324 GHz 1.000 MHz 232030 GHz -30.88 2.320 GHz 2.324GHz 1.000 MHz 2.32053 GHz
2324 GHr 2328 GHz 1,000 MHz 232453 GHz -25.19 dB 2346k 2328 GHe 1,000 MHz 232402 GHz
138Gtz 2337 GHz 1.000 MHz 232849 GHz -19.28 db 23286tz 2337GHe 1.000 Mtz 232840 GHz
2.337 GHz 2341 GHz 1000 MHz 233825 GHz -25.33dB 3377 CHs 33471 GHe 1,000 Mix 233702 GH:
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